
 

 
 
 
 
 

 
City of Dallas 

2024 Water Conservation Plan 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Adopted by Resolution of Dallas City Council on April 10, 2024 



2024 Water Conservation Plan ii  
Dallas Water Utilities 

Table of Contents 
1.0  Introduction ....................................................................................................................................... 5 

1.1  State of Texas Requirements ......................................................................................................... 5 

1.2  The Water Conservation Planning Process ................................................................................... 7 

1.3  Organization of the Water Conservation Plan .............................................................................. 8 
[...]
currently use approximately 40 percent of all water (treated and untreated) and 40 percent of treated 
water supplied by DWU. By year 2070, use by DWU's current wholesale water customers could increase 
to approximately 50 percent of all water and 62 percent of treated water. Therefore, water demand 
reductions by DWU's wholesale customers are considered essential if DWU is to achieve its long-range 
water supply objectives.  

Strategies to address this challenge are discussed in Section 5.5 (Continuing Public Education Program) 
and Section 5.9 (Water Conservation Provisions in Wholesale Water Supply Contracts).  

 

4.0  Description of the DWU Water System   
DWU has supplied water to meet the needs of the City of Dallas since 1881. Additionally, DWU 
currently supplies treated water to 23 wholesale customers and untreated water to an additional five 
wholesale customers. Dallas meets these needs through a system of surface water reservoirs and through 
its transmission, treatment, and distribution facilities. Recycled water projects, existing and proposed, 
are also components of the DWU water system.  

4.1  Water Supply Sources  

DWU has seven surface water reservoirs, located in three geographically diverse river basins. Of the 
seven surface water reservoirs, six are currently connected to DWU’s system with the seventh being 
scheduled for connection by 2027. DWU can balance the level of use in each connected reservoir to 
ensure that the supply of any single reservoir will not be prematurely exhausted.   



 

14 

 

The reservoirs comprising DWU’s system are subdivided into western reservoirs and eastern reservoirs. 
This designation corresponds to DWU’s overall water treatment system infrastructure, which includes 
the  

 

two western water treatment plants, Bachman Water Treatment Plant (WTP) and Elm Fork WTP, and 
one eastern water treatment plant, East Side WTP. DWU’s distribution system is one integrated system 
which the three water treatment plants feed into. A detailed list of City of Dallas Water Rights is included 
in Appendix D.   

4.1.1  Western System  

The reservoirs in the western system in which DWU holds water rights include:  

 Ray Roberts Lake  

 Lewisville Lake  

 Grapevine Lake  

 Elm Fork Channel of the Trinity River (above Frazier Dam)  

DWU also holds water rights for uncontrolled portions of the Elm Fork of the Trinity River watershed 
(i.e., areas located downstream of Lewisville Lake and Grapevine Lake which contribute stream flow to 
DWU’s water supply diversion points on the Elm Fork).  

Additionally, DWU holds water rights in Lake Palestine, but this reservoir is not presently connected to 
the DWU Water System. Lake Palestine, which is physically located southeast of Dallas, will be 
connected to the Western System through the Bachman WTP. This connection is scheduled for 2027.   

4.1.2  Eastern System  

The reservoirs in the eastern system in which Dallas holds water rights and/or supply contracts include:  

 Lake Ray Hubbard  

 Lake Tawakoni  

 Lake Fork  

 Lake Palestine (unconnected)  

DWU holds water rights and a water supply contract in Lake Palestine, but this reservoir is not presently 
connected to the DWU water system. In addition, DWU treats raw water from Lake Jim Chapman for 
the City of Irving and delivers treated water to the City of Irving.  

4.1.3  Others  

DWU holds storage and diversion rights for White Rock Lake, located on White Rock Creek, in 
northeastern Dallas. The City of Dallas also has permitted reuse of return flows from the City of 
Lewisville Wastewater Treatment Plant (WWTP) and Town of Flower Mound WWTP in the Elm Fork 
of the Trinity River and from Dallas’ Southside and Central WWTPs in the Trinity River.   

Table 4-1 presents a summary of the current water rights associated with each of the reservoirs 
comprising DWU’s raw water sources. A listing of DWU reservoirs is located in Appendix C.  



 

15 

 

4.2  Water Treatment Plants   

DWU maintains three water treatment plants (Elm Fork, Bachman, and East Side) serving both retail 
and wholesale customers. The treatment plants have a combined treatment capacity of 900 million 
gallons per day (MGD) and a current total firm pumping capacity of 905 MGD.  

 

The Elm Fork Water Treatment Plant (WTP) is located in Carrollton near the intersection of I-
35 East and Whitlock Lane. The plant has a rated treatment capacity of 310 MGD with a high-
service pumping capacity of 324 MGD. The plant receives gravity flow through the Elm Fork of the 
Trinity River from Ray Roberts Lake, Lewisville Lake, and Grapevine Lake. The intake structure, 
located north of the Carrollton Dam, diverts water by gravity flow to two low-service pump stations. 
One pump station is off-site and the other is on the plant site. The raw water is then pumped to the 
ozone application facility located at the plant.     

Table 4-1: Summary of Available Water Supply Sources  

 Source 

Amount 

Authorized 

(MGD) 

Firm Yield 

Available to 
DWU (MGD) 

Surface Water  Lake Ray Hubbard 186.9 50.0 

 Lewisville Lake 491.0 

162.0  Ray Roberts Lake 582.2 

 Elm Fork Run-of River 14.5 

 Grapevine Lake 75.9  12.8 

 Reuse 220.7 95.3 a,b 

Groundwater  NA -- -- 

Contracts  
Sabine River Authority – Lake 

Tawakoni 
107.0  157 

 
Sabine River Authority – Lake 

Fork 
107.0 107b 

 

Upper Neches River Municipal 
Water  

Authority – 

Lake Palestine 

102.0 102c 

Other  NA  --  --  
a  Yield is based on 2018 annual wastewater discharges with Water Reuse Permit 12468B conditions and restrictions. This 
number     will vary annually depending upon discharge.  
b  Not fully connected  
c  Not connected 



 

16 

 

The Bachman WTP is located in Dallas, Texas, north of Love Field Airport and adjacent to Bachman 
Lake. Bachman WTP is Dallas’ oldest operating water treatment plant with a rated treatment capacity 
of  

 

150 MGD, a storage capacity of 9.5 million gallons (MG), and a high-service pumping capacity of 180 
MGD. Raw water is diverted from the Elm Fork of the Trinity River through Fishing Hole Lake to a 
raw water pump station located off-site of the water treatment plant. The raw water is then pumped to 
the ozone application facility located at the plant.  

The East Side WTP is located in Sunnyvale, Texas. The plant is Dallas’ largest water treatment plant 
with a rated treatment capacity of 440 MGD and a firm raw water pumping capacity of 500 MGD. The 
plant receives raw water from three reservoirs- Lake Ray Hubbard, Lake Tawakoni and Lake Fork via 
three raw water pump stations and one balancing reservoir. From the east, the Iron Bridge Pump Station, 
located at Lake Tawakoni, and the Lake Fork Pump Station transport raw water to the Tawakoni 
Balancing Reservoir (TBR). From TBR, raw water flows by gravity through two water lines to the ozone 
application facility at the plant. The Forney Raw Water Pump Station transports raw water from Lake 
Ray Hubbard directly to the ozone application facility utilizing two pressurized lines. 

Several improvements are currently under consideration to increase the overall capacity of the eastern 
system including the construction of new 144-inch raw water pipelines from Lake Tawakoni to the TBR 
and from TBR to the East Side WTP as well as treatment capacity improvements at the East Side WTP 
to increase the plant’s rated capacity to 540 MGD.  

4.3  Treated Water Storage and Distribution Systems 

The DWU distribution system is divided into nine major pressure zones (Central Low, North High, 
South High, East High, Pleasant Grove, Red Bird High, Renner High, Trinity Heights and Cedar Dale) 
with several intermediate areas of service supplied via inline boosters and pressure reducing valves. 
Each pressure zone includes one or more ground/elevated storage tanks that are designed to act both as 
pressure equalizer and fire protection storage within the area. 

Once water has been treated at one of the three DWU treatment plants (Bachman; Elm Fork; East Side), 
the finished water is then pumped into the distribution system. Transfers from treatment plants are 
accomplished by means of “high service” pumps that are located at the plant sites and throughout the 
system. These “high service” stations are supplied directly from the plant clear wells.  There are 30 
pump stations, 11 clear wells, 12 ground storage reservoirs, and nine elevated storage tanks in the Dallas 
distribution system.  

The treatment plant clear wells have a combined storage capacity of 90 MG; the ground storage 
reservoirs and elevated storage tanks have a total 178.4 MG and 15.5 MG, respectively. The total 
combined storage capacity of the system is approximately 260.4 MG.  

DWU’s treated water distribution system consists of approximately 4,982 linear miles of pipe. The 
capacity of the treated water distribution system is constantly being upgraded and re-assessed to improve 
the ability of the distribution system to meet customers’ needs and to replace aging infrastructure.  

4.4  Wastewater Treatment Plants   

DWU operates two wastewater treatment plants (WWTPs) - Central and Southside - that serve the City 
of Dallas as well as 11 wholesale wastewater customer cities. The WWTPs have a combined annual 
average flow permitted capacity of 280 MGD with 545 MGD 2-hour peak. A general description of the 
plants is as follows:  

 Central WWTP is currently rated at 170 MGD and is located four miles south of downtown 
Dallas. The Central WWTP permit includes a future capacity of 200 MGD. The annual average 



 

17 

 

flow for FY  2021-22 was 128 MGD. The Central WWTP consists of two parallel treatment 
trains known as the Dallas Plant and White Rock Plant. Each has influent pump stations, 
preliminary treatment facilities, primary clarification, trickling filters, and secondary clarifiers. 
The combined flow from  

 

the Dallas and White Rock plants is then pumped to common aeration basins, final clarifiers, 
chlorination, filtration, and de-chlorination facilities. Sludge from the Central WWTP is pumped 
approximately 13 miles to the Southside WWTP for additional treatment.  

 Southside WWTP is currently permitted at 110 MGD and is located 18 miles southeast of 
downtown Dallas. The annual average flow for FY  2021-22 was 55 MGD. The Southside 
WWTP consists of an influent pump station, preliminary treatment facilities, primary 
clarification, aeration basins, secondary clarifiers, chlorination, filtration, and dechlorination 
facilities. The sludge handling facilities at the Southside WWTP include solids thickening, 
anaerobic digestion, solids dewatering, and dedicated land disposal.  

A small portion of the city’s wastewater is transported to the Trinity River Authority (TRA) Central 
Regional Wastewater Treatment Facility and to the City of Garland Duck Creek WWTP. Additional 
DWU wastewater system data is presented in the TCEQ's Utility Profiles for Municipal and Wholesale 
Suppliers provided in Appendix A and Appendix B.  

5.0  Water Conservation Program  
The City of Dallas continues to be a leader in water conservation efforts in the North Texas Region. 
Dallas was the first in North Texas to implement mandatory Time of Day and Maximum Twice-Weekly 
watering requirements, and the first to have a public awareness campaign. Additionally, Dallas continues 
to expand its diverse menu of incentive-based programs, public education and outreach strategies. Most 
recently, Dallas revamped its SaveDallasWater.com website to reflect a fresh approach to interfacing 
with the public and a proactive social media presence.  

Since the completion of the 2019 Water Conservation Plan, the City has made several significant 
organizational changes. T.C. Broadnax the Dallas City Manager implemented administrative changes, 
including moving the Water Conservation Division from Dallas Water Utilities (DWU), which 
continues to fully fund the division, to the Office of Environmental Quality and Sustainability 
(OEQS), which administers the programs. The move was made to consolidate existing resource 
conservation, engagement and outreach into one office. 
 

This section provides a description of Dallas's existing water conservation program and the 
enhancements or new conservation measures that are planned to achieve or exceed DWU's stated water 
conservation goal.  

 

5.1  Water Conservation Division Staff  

DWU currently maintains 10 staff positions in the Water Conservation Division and 2 staff positions in 
the OEQS Outreach Division, up from 7 fulltime employees in 2005. Staff members are tasked with 
analyzing and tracking Best Management Practices (BMPs), providing customer water assessments, 
administering education programs, and facilitating retrofit programs. It is anticipated that additional staff 
may be added in the years to come, as new Conservation programs are introduced, and current programs 
expand. 



 

18 

 

Conservation Coordinator:  

Effective August 16, 2018, the State requires that:   

Retail public water suppliers that provide potable water to 3,300 or more connections shall designate a 
person as the water conservation coordinator responsible for implementing the water conservation 
plan; and identify, in writing, the water conservation coordinator, including the contact information for 
that person, to the executive administrator of the Texas Water Development Board. 30 TAC 
§288.30(10)(B)   

Please refer to the Team Member Page on the savedallaswater website for the current water conservation 
manager (designated coordinator) and their contact information. 

5.2  Public Education Program  

The City of Dallas' public education program is considered one of the best information and education 
programs in the State of Texas. The program has received recognition from the Texas Water 
Development Board, the Texas Section of the American Water Works Association (TAWWA), the 
Texas Water Conservation Association, the American Advertising Federation, the U.S. Environmental 
Protection Agency (EPA), and the Obama Administration’s 2011 Clean Water Framework Report. 
Specifically, the school program has received awards from the TAWWA, Keep Texas Beautiful, and 
the Oak Cliff Chamber of Commerce.   

DWU has implemented a number of public education and outreach strategies, including an expanded 
public awareness campaign that incorporates both local and regional conservation messaging; the 
Environmental Education Initiative, focusing on K-12 students; a water conservation mascot; the 
SaveDallasWater.com website; free irrigation system  evaluations; free Industrial, Commercial and 
Institutional (ICI) Water Efficiency Assessments and Rebates;  year-round water-wise landscape 
seminars and events, and a robust social media presence.  

5.2.1  Public Awareness Campaign  

Launched in the summer of 2002, the now regional public awareness campaign promotes water 
conservation using a well-diversified approach that includes broadcast and digital television ads, 
broadcast and digital radio ads, and social media advertising. The regional campaign is also featured on 
billboards on heavily traveled thoroughfares, in messaging placed both inside and outside Dallas Area 
Rapid Transit (DART) buses and trains, and in print ads in a variety of community publications. The 
SaveDallasWater.com website contains information about water conservation programs for Dallas 
ratepayers, City of Dallas water conservation ordinance restrictions, and various sustainability events 
year-round. The website offers a curated selection of informative tiles and images focused around the 
many facets of conservation and programs available, providing the public with a user-friendly, 
interactive experience. In addition, City of Dallas Water Conservation is active across all social media 
platforms including Facebook, Twitter and Instagram, pushing out new content to the public several 
times each week.  
